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Eclampsia: Perinatal Management

Onset of Eclamptic Seizure
If seizure occurs on PP unit, transfer to
\ 4 higher level of care, post event, for close

Call For Help monitoring.
OB STAT: Charge RN, LP, Anesthesia

Debrief event with patient and support
4 person(s)
Nursing Seizure Interventions
o Position patient on their side with head of bed down
® Maintain airway, have suction & bag valve mask available

o Raise side rails of bed, seizure pads as appropriate Refer to the Severe Hypertension in
e Obtain large bore IV access Pregnancy & Postpartum Treatment
 Provide oxygen & place pulse oximeter Pathway Magnesium Sulfate
e Continuous fetal monitoring Administration

Administer Magnesium Sulfate

e Start magnesium sulfate IV 4-6g* loading dose over 15-20 min
(*For BMI >35, use 6g loading dose of magnesium sulfate)

e Continue maintenance dose at 1-2 g/hr
(if renal function normal)
If patient already receiving, additional 2-4g bolus should be given

v

Obtain labs per LP order
(liver enzymes, kidney function, magnesium level, etc.)

Give additional 2-4 gram bolus of
magnesium sulfate dose over 5 min

Recurrent Seizure? YES >

NO

v

Resolution of Seizure

e Suction mouth & maintain open airway

® Give oxygen by non-rebreather mask at 10L per min

e Assess BP, pulse, & respirations q 5 min until stable,
minimum 30 min

e Monitor FHR & uterine activity continuously if viable fetus
present

® Observe for signs & symptoms of placental abruption or
impending delivery

® Place indwelling urinary catheter, per LP order

< NO

Recurrent Seizure?

YES
e After patient stabilized, prepare for delivery. l

Mode of delivery dependent on clinical circumstances
o Assess for signs of neurologic injury/ focal deficit.
Consider head imaging if neurologic injury suspected.

v

Discontinuation of Magnesium Therapy
© Maintain magnesium sulfate infusion for 24-48 hrs after last seizure
or after delivery, whichever is later

Recurrent Seizure After 2" Magnesium Dose

o Consider additional anticonvulsants per LP order

o Consider critical care consult/admission

e Lorazepam (Ativan) 2-4 mg IV (can repeat in 15-20min)
OR

® Diazepam (Valium) 5-10 mg IV slowly

can repeat every 15 min, up to 30 mg)
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